
 
Manitowoc - Two Rivers Urbanized Area  
2015, Areawide Sewer Service Area Plan 
 

 
 
 
 
 
 
 
 

 

Prepared By: 
Bay-Lake Regional Planning Commission 

Technical Report No. 78 



 

 

 

 

 

 

 

 

Manitowoc-Two Rivers Urbanized Area 

2015 Areawide Sewer Service Area Plan 

 

May 2002 

 

Prepared By:  

Bay-Lake Regional Planning Commission 

211 North Broadway, Suite 211 

Green Bay, WI 54303 

 

For:  

The Wisconsin Department of Natural Resources  

Approved:  December 16, 2002 

Amended July 8, 2003 
 

 

 

Technical Report 78 

Contract 52023 
 

 

 

 

 

 

H:\ALLFILES\MANITOWO\SSA\Final Doc\FinalSSAP-DNR approved.doc 





SSAP Approved by the WDNR 12/16/02 v

[...]
forth the procedures for amending and updating the plan. 
 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 7

CHAPTER 2: GOALS, OBJECTIVES, AND POLICIES 

INTRODUCTION 
An early task in any planning process is to establish the goals and objectives that will provide the 
direction and a framework for the development of policies which lead to final plan 
implementation.  The goals are a statement of direction, while the objectives consist of 
measurable results that determine if the goals are being attained.  Policy statements are 
guidelines for action that achieve the goals and objectives. 
 
The diversity of local community interest requires that common concepts are established for the 
sewer service area plan.  Establishing common concepts, such as goals, objectives and policies 
provides a framework for cooperative planning efforts in other areas of inter community interest 
such as transportation, recreation, and economic development.  These goals and objectives are 
based off those region wide goals and objectives that BLRPC uses as a base to ensure 
consistency in its planning efforts on a local and regional scale. 
 

ESTABLISHED GOALS, OBJECTIVES AND POLICIES 
GOAL 1: 
Guide the future growth within the defined sewer service area and beyond in an efficient and 
orderly manner to promote contiguous and ultimately compact development following locally 
adopted comprehensive planning documents, balancing private property rights with the highest 
and best land use criteria and above all considering the best interests of the public. 
 
 OBJECTIVE 1:  

Provide sanitary sewer to those existing subdivisions or areas with failing systems, and to 
those areas where needs are documented and which are economically and 
environmentally feasible and is in the best interests of the municipalities. 

 
 POLICIES:   

1.  The Manitowoc/Two Rivers Urbanized Area Sewer Service Plan 
should be reviewed and updated every five years to assess population, 
household and land use conditions and trends. 

 
2.  Sewer extensions that conform to the sewer service area plan, the 

municipalities sanitary extension master plans and integrate into the 
ultimate development of compact and contiguous development shall 
be given priority. 

 
3.  Sewer extensions should not be made beyond the 20-year urban sewer 

service area unless the plan is amended. 
 
4.  Sewer service should be adequately sized to handle projected sewage 

and water volumes for the immediate area and for the upstream 
volumes based upon a fifty year build out, if applicable. 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 8

 
 5.  Sewer extensions should be used as an important tool to implement 

community plans and growth policies. 
 
 OBJECTIVE 2: 
 Provide sufficient land area for reasonable future development of municipalities as 

prescribed by Wisconsin Administrative Code, NR 121. 
 
 POLICIES: 

1.  Community plans should be developed, adopted and updated every five 
years to reflect changing economic and physical conditions. 

 
 OBJECTIVE 3: 
 Encourage utilization of vacant lands within municipalities that are currently provided 

with urban services. 
 
 POLICIES: 

1.  Promote in-fill development and redevelopment. 
 

2.  Use financial incentives, such as Tax Incremental Financing to 
promote In-fill development. 

 
GOAL 2:  
Guide future rural development in an efficient, orderly and compatible manner. 
 
 OBJECTIVE 1: 
 Encourage development that is consistent with city, village, town and county  

plans. 
 
 POLICIES: 

1. Planning should be addressed on an area wide basis by the 
representatives of the participating governing units; however, specific 
plans should be implemented by the local units of government 
employing local zoning, subdivision review, urban services standards, 
and environmental standards. 

 
2.  When adjoining local government plans exist, cooperation should be 

fostered to ensure compatibility. 
 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 9

OBJECTIVE 2:  
By encouraging future rural developments to locate in those areas that are suitable for on-
site sewage disposal systems.  However, future rural development should be encouraged 
to develop such that it will be easily served with public sewer as soon as it is available. 

 

POLICIES: 
1. Rural development shall be encouraged to locate adjacent to existing rural 

development where adequate facilities and services are available and soils are 
suitable for on-site disposal systems. 

 
2.  Development in area with soils that are marginal for septic systems shall be 

analyzed for its ability to prohibit low density residential development. 
 
3.  Holding tank systems are only appropriate as a system where all other systems 

are not appropriate, consistent with the Manitowoc County Zoning 
regulations. 

 
4.  Certified surveys, land divisions and subdivision development plans shall be 

designed to allow for future in-fill and shall locate septic fields and holding 
tanks such that they allow for simple integration into a future underground 
conveyance system.  Compatibility of future in-fill can be accommodated by 
creating mock land divisions for the future within existing parcel divisions 
and locating structures and sanitary facilities accordingly. 

 
GOAL 3: 
Protect water quality, natural resources and sensitive natural areas from the encroachment of 
urban development. 
 
 OBJECTIVE 1: 
 Delineate environmental corridors and encourage future development to locate in areas 

that result in minimal environmental impacts. 
 
   POLICIES: 

1. Local land use plans and zoning ordinances should be adopted or 
revised by the county, cities, villages and towns as needed to guide 
urban development away from encroaching upon the plan’s designated 
environmental corridors, as defined by BLRPC. 

  
2. Encourage developers to follow Wisconsin Best Management 

practices for stormwater management, as well as local ordinance, 
policy and applicable State of Wisconsin regulations such as NR 216. 

  
3. Sewer extensions to natural areas not included in environmental 

corridors should conform to applicable rules and regulations, which 
include Wisconsin Administrative Codes NR 116 for shorelands and 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 10

floodplains, NR 115 and 117 for wetlands and NR 121 for 
environmental corridors, and should be reviewed on a case by case 
basis. 

  
4. Sanitary sewer extensions into areas identified as containing prime 

agricultural and forest land shall be placed with a greater level of care 
and shall meet a higher standard of necessity when approval is 
considered by the governing body. 

  
5. Sewer extensions should not be permitted in areas identified as being 

in an environmental corridor unless the extension is to serve uses 
which are compatible with the corridor designation, such as public 
parks and outdoor recreation facilities or unless the extension must 
pass through the environmental corridor to serve areas that lie beyond 
the environmental corridor. 

  
6. Development should be avoided in outdoor recreation and open space 

resource areas identified in Manitowoc County and the local 
governments’ outdoor recreation and open space plans. 

GOAL 4:  
Eliminate health hazards associated with failing wastewater disposal systems and protect the 
quality of the water and land resources in the planning area. 
 

 OBJECTIVE 1: 
 Correct inadequate sewage collection and treatment facilities which result in potential 

threats to the health and welfare of the public. 
 

POLICIES: 
1. Investigate alternative methods that may be used to oversee the 

installation, maintenance and cleaning of on-site sewage systems. 

2. Identified health hazard areas contiguous to existing sewered 
development should be given priority for sewer extension. 

3. The installation of cluster on-site disposal systems which may be 
easily connected to municipal collection systems should be 
encouraged to eliminate health hazards/pollution problems at the outer 
fringe of the service area. 

4. Development in non-sewered areas should be based on the capacity of 
the soil to accommodate on-site wastewater treatment, as well as on 
local plans and zoning ordinances. 

5. All private and public sewage collection and treatment facilities 
should be designed and constructed employing the local municipality’s 
engineering standards, and should be consistent water quality and 
environmental criteria of the State of Wisconsin. 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 11

 
GOAL 5: To Minimize public sewerage service costs. 
 

OBJECTIVE 1: Plan sewer service extensions. 
 

POLICIES: 
1. Avoid duplication of facilities. 
  
2. Establish a system for review of the installation of public sewerage systems 

within the planning area. 
 
OBJECTIVE 2: Stage the installation of new or expanding facilities. 
 

POLICIES: 
1. Plan sewerage extensions and treatment facilities so that they can be installed 

incrementally as needed in a cost-effective manner. 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 12

 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 13

CHAPTER 3: EXISTING WASTEWATER TREATMENT SYSTEMS 

INTRODUCTION 
This chapter outlines the current wastewater treatment facilities (WWTF) and collection systems 
which existed throughout the planning area during the initial phase of the plan, as well as an 
overview of the conditions within each existing sanitary district and the status of their planning 
efforts for wastewater treatment  

INVENTORY OF EXISTING WASTEWATER TREATMENT SYSTEMS 
There are twelve sanitary districts within the planning area that either have their own treatment 
facilities or are in different stages of planning new collection systems or expanding existing ones 
to accommodate wastewater demands.  The following descriptions give information related to 
each sanitary district’s facilities and their planning status. 

City of Manitowoc 
The Manitowoc Wastewater Treatment Facility is located at 1015 S. Lakeview Drive, and was 
built in 1977.  The plant utilizes a two-stage, high-rate trickling filter process and was first 
substantially expanded in 1977, which included the addition of plastic media trickling filters, 
secondary clarifiers, tertiary filters and chlorination system.  In 1992 the plant was upgraded by 
adding a dechlorination system. This system currently has a design flow of 15.5 million gallons 
per day (MGD) and 37,000 pounds per day BOD5.  The WWTF currently serves 34,469 people 
and discharges into Lake Michigan (500 feet from shore) under WPDES Permit No. WI-
0024601. In 1998 the WWTF received an average of 9.08 MGD and 20,600 pounds of BOD5 per 
day; in 2,000 the plant received an average of 8.39 MGD and 20,044 pounds of BOD5 per day. 
The WWTP permit No. WI-0024601 expired September 30, 2000. 
 

The Manitowoc Wastewater Treatment Facility will continue to expand its services and continue 
to modernize in the future. A $16.5 million upgrade of the Manitowoc WWTF began in 
November, 1998 and was scheduled to be completed by March, 2001. This project did not 
increase the capacity of the treatment works, but instead entailed replacing or renovating 
outdated, worn out and inefficient structures and equipment in order to improve reliability and 
efficiency.  The project included construction of a new raw wastewater pumping and preliminary 
treatment, a new primary clarifier to replace the oldest indoor primary clarifiers, a new pump 
station for the rock media filters, and additional final clarifier, replacement of the primary 
digester covers, new sludge dewatering (belt-press) facilities, refurbishing the tertiary filters, and 
various other improvements.  

City of Two Rivers 
The Two Rivers Wastewater Treatment Facility is located at 1415 Lake Street, and was built in 
1978.  The plant serves a population of 13,462 utilizing an activated sludge process which was 
substantially expanded in 1978 to include primary and final clarifiers, a control building which 
housed a laboratory, vacuum filters and a standby generator.  In 1994, the plant was modified by 
adding a new splitter box and fine bubble diffusers to achieve ammonia removal. In 1998, the 
DNR approved a Facilities Plan for WWTF modifications to replace the present Chlorination/ 
Dechlorination system with an Ultraviolet Radiation system for disinfection.  The chlorine 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 14

contact tanks were converted to additional aeration basins and some necessary piping changes 
were made which increased the design capacity. The current design capacity is 3.07 MGD and 
4,097 pounds of BOD5 per day. 
 
The WWTF discharges into Lake Michigan via the Two Rivers Harbor under WPDES Permit 
No. WI-0026590. In 1998 the WWTF received an average of 1.96 MGD and 2,560 pounds of 
BOD5 per day; in 2000 the plant received an average of 1.82 MGD and 2,912 pounds of BOD5 
per day. 
 
The WDNR has indicated that the plant is substantially in compliance with the effluent limits 
specified in the permit, which expires June 30, 2005. 

Holy Family Convent 
This private wastewater treatment facility is located at the Holy Family Convent 2409 South 
Alverno Road, just south of STH 151 and Alverno.  The major treatment units were originally 
constructed in 1950.  The plant utilizes a trickling filter process and was modified in 1969 with 
chlorination equipment.  In 1972, the facilities were further upgraded with the addition of 
phosphorus removal equipment and buildings over the Imhoff tank and trickling filter. The 
facility was again upgraded in the early 1990’s that made the facility meet revised disinfection 
requirements. This system currently has a design flow of 0.100 million gallons per day (MGD) 
and 170 pounds per day BOD.  The WWTF treats waste for the convent only and currently 
discharges into Silver Lake under WPDES Permit No. WI-0028142. In 1998 the WWTF 
received an average of 0.030 MGD and 55.0 pounds of BOD5 per day; in 2,000 the plant 
received an average of .0496 MGD and 52.8 pounds of BOD5 per day. 
 
The WDNR has indicated that the plant is substantially in compliance with the effluent limits 
specified in the permit that expires on March 31, 2003.  

Village of Mishicot 
The Mishicot WWTF is located on Saxonburg Road.  The new treatment plant began operating 
in 1983 utilizing a two-cell aerated lagoon system with a third-cell for quiescent settling and 
chlorination. This system currently has a design flow of 0.200 million gallons per day (MGD) 
with peak being 0.512 MGD, and 315 pounds per day BOD5.  The WWTF treats waste for the 
village and currently discharges into the East Twin River under WPDES Permit No. WI-
0021369. In 1998 the Mishicot WWTF received an average of 0.252 MGD and 371 pounds of 
BOD5 per day; in 2000 the plant received an average of .224 MGD and 347 pounds of BOD5 per 
day. 
 
The Mishicot WWTF generally complies with permit limits for BOD5 and TSS. In 2000 average 
monthly BOD5  for two out of the 12 months (May and June) exceeded the permit limit of 30 mg 
BOD5/ l. Compliance with ammonia limits is only possible due to a variable limit, and 
compliance with a 1.0 mg/l limit for phosphorus is not feasible, requiring an Alternative 
Concentration limit for this substance.  As a result, and because of the influent loading 
conditions, the DNR reissued WPDES Permit No. WI-0021369 to the Village with a requirement 
that planning for WWTF upgrading is completed by March 31, 2003, three months before that 
permit expires.  Subsequent permit reissuance will address completion of construction as needed. 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 15

Village of Francis Creek 
The Francis Creek Sewage Treatment Plant is located just southwest of CTH V and CTH Q.   
The treatment facility was constructed in 1982, with start-up in December of that year.  There are 
no significant wet industries within the village so the wastewater contains only domestic wastes. 
This plant has a design flow of 0.07 million gallons per day (MGD) and 140 pounds per day 
BOD. In 1998 the WWTF received an average of 0.080 MGD and 125 pounds of BOD5 per day; 
in 2000 the plant received an average of .062 MGD and 89 pounds of BOD5 per day. 
 
The plant discharges its wastes to groundwater of the Twin River Drainage Basin in Manitowoc 
County via a single seepage pond.  
 
Groundwater monitoring has revealed that the Francis Creek WWTF is apparently adversely 
impacting groundwater quality down-gradient from the seepage pond. Groundwater standards 
which are exceeded include: 1) Both the Preventive Action Limit (PAL) and the Enforcement 
Standard for Chloride; 2) The PAL for Total Dissolved Solids; and 3) The PAL for 
Nitrate/Nitrite (though by a very small amount).  There is a potential for impact on downgradient 
water users (the homes to the east along CTH Q), though it seems a remote possibility given the 
distance and the fact that the adjacent stream flows between those homes and the WWTP site.  
The concentration of Chloride and Total Dissolved Solids does not suggest a public health 
problem, but instead more of an aesthetic problem.  Steps must be taken to reduce the 
concentration of these constituents in the groundwater, but it is not an emergency. 
 
Consequently, the DNR required the Village of Francis Creek to initiate Facilities Planning to 
address correction of the exceedances of groundwater standards.  Several alternatives have been 
evaluated, including the following:  1.  Establishment of local limitations on home water softener 
usage, including a requirement for high efficiency softeners where installed.  2.  Construction of 
a pumping station and force main to the city of Manitowoc for wastewater treatment.  3.  
Construction of a pumping station and force main to transport treated effluent to the West Twin 
River for surface water disposal.   
 
Recently, revisions to the Groundwater Standards described in Chapter NR 140, Wisconsin 
Administrative Code, have been proposed to allow the DNR to grant exemptions for some 
additional substances.  It is unknown if the Village of Francis Creek will qualify for such an 
exemption, if the proposed rule change is enacted.  However, this possibility does exist.  
Consequently, the DNR recently reissued WPDES Permit No. WI-0021377 to the Village with a 
time extension for completing the Facilities Planning until March 31, 2001.  Like the schedule 
for the Village of Mishicot, this date is three months prior to permit expiration, and subsequent 
permit re-issuance will include a compliance schedule for completing any needed construction. 

Kossuth SD #2 
The Town of Kossuth Sanitary District #2  is located around the unincorporated community of 
Rockwood, just south of the Village of Francis Creek along CTH R.  The wastewater treatment 
plant uses a recirculating sand filter process.  Wastewater is collected throughout the district by a 
conventional gravity sewer system.  There is a lift station serving several residents on the far 
northern edge of the district.  The plant began operation in the mid 1990’s.  This was a 
completely new collection and treatment system, replacing failed on-site systems for many of the 



SSAP Approved by the WDNR 12/16/02, Amended 7/08/2003 16

district residents. This system currently has a design flow of 0.0175 million gallons per day 
(MGD), and 42.5 pounds per day BOD.  The WWTF discharges into the West Twin River via an 
unnamed tributary under WPDES Permit No. WI-0035874. In 1998 the WWTF received an 
average of 0.0077 MGD and 11.0 pounds of BOD5 per day; in 2000, the WWTF received an 
average of .0092 MGD and 10.1 pounds of BOD5 per day. 
 
The WDNR has indicated that the plant is substantially in compliance with its effluent limits. Its 